
 

 
 
 
 
 
 
AN EXAMINATION OF 
MERCURY LEVELS AT CLEAN 
WATER AGENCIES 
2003-2006 
 
 
NATIONAL ASSOCIATION OF CLEAN WATER AGENCIES 
JANUARY 2008 





 

 

 

mailto:chornback@nacwa.org


 

2 

 
ACKNOWLEDGMENTS 
 
The staff of all of the participating agencies, who performed sampling, supplied data, answered 
questions, and provided editing. 
 
The Hampton Roads Sanitation District Central Environmental Laboratory 
Patty Lee, Hampton Roads Sanitation District 
Danny Barker, Hampton Roads Sanitation District 
Anna Rule, Hampton Roads Sanitation District 
 
Steve Anderson, Clean Water Services 
 
Elizabeth Toot-Levy, Northeast Ohio Regional Sewer District 
Seth Hothem, Northeast Ohio Regional Sewer District 
[...]
POTW “A” is a marine discharger that treats portions of ten communities.  The service area for 
POTW “A” covers approximately 50 square miles and has approximately 360,000 residents.  
Fifty percent of the collection system is combined sewer area and the remaining is separate 
sewer area.  The combined sewer area contains sixty-seven combined sewer overflows.  
Approximately ninety-one percent of the influent flow at POTW “A” is from residential sources 
and approximately six percent is due to commercial uses.  The remaining three percent of the 
influent flow is from industrial users.  While none have been identified as significant sources of 
mercury, the types of industrial discharges are listed in Table 3.1A. 
 
Table 3.1A:  Types of Significant Industrial Users (SIUs) in POTW “A” Service Area 

TYPE OF SIU NUMBER

APPROXIMATE  
TOTAL DAILY 
FLOW, GALLONS 
PER DAY (GPD) 

Electroplaters / Metal Finishers 61 1,069,305 
Metal Molding & Casting 2 13,883 
Metal Formers 1 2,000 
Chemical Manufacturers 5 18,197 
Printers 1 1,000 
Specialty Paper Coaters 1 19,800 
Electric Companies 1 93,000 
Central Treatment Facilities 1 18,210 

 
During the study period, POTW “A” was conducting an interceptor sewer cleaning program that 
consisted of using a water jet to force grit contained in the larger sewer pipes of the collection 
system to manholes where it could be removed.  This operation had the potential to suspend 
mercury that had accumulated in the sewers over many years and flush this mercury to the 
headworks of the POTW.  This work was conducted at various points throughout the collection 
system.  The amount of suspended mercury that reached the headworks of the POTW was a 
function of the distance from the cleaning operation to the POTW and the specific flow 
conditions in that interceptor.  The cleaning activities, which at times also included releasing grit 
removed from the sewer lines directly into the headworks of the plant, may have occurred on 
days while sampling for this study was being conducted.   
 
In July 2003, POTW “A” began construction of a large underground storage tunnel to eliminate 
or reduce combined sewer overflows.  This construction project generated a large amount of 



 

16 

mining/groundwater that was discharged to the headworks of the POTW.  Flow rates from this 
project changed dramatically over the course of the project.  Prior to May 2004, the flow rate 
was less than 0.5 MGD.  Between May 2004 and December 2005, the flow rate increased to a 
steady maximum of just over 3.5 MGD.  After December 2005, the flow rate from the tunnel 
project decreased to 2.25 MGD.  The characteristics of the wastewater from this project also 
changed.  When mining was occurring, the wastewater contained a significant amount of mineral 
grit.  The mining ceased on December 1, 2005, and after this date the amount of TSS in the 
wastewater from the tunnel decreased.   
 
MERCURY CONTROL PROGRAM 
In late 2003, POTW “A” began implementation of a best management practice program for 
dental facilities.  The program incorporates two options for the dental facilities.  A dental facility 
may opt to install and maintain an ISO Certified Amalgam Separator and follow best 
management practices or the facility may construct a sampling location that collects all amalgam 
waste, routinely sample this wastestream and maintain full compliance with a mercury limit of 
0.005 parts per million.  There are 100 dental facilities/dentists located in the service area.  At the 
beginning of the sampling project, none of the facilities/dentists had installed amalgam 
separators.  However by the culmination of the project, all of facilities/dentists had installed them 
accordingly.  The amalgam separator status at this POTW is shown in Table 3.1B. 
                    
Table 3.1B:  Amalgam Separator Status at POTW “A” 

DATE 
PERCENT OF DENTAL 
FACILITIES/DENTISTS OPERATING 
DENTAL AMALGAM SEPARATORS 

July 1, 2003 0 
January 1, 2004 0 
July 1, 2004 0 
January 1, 2005 98 
July 1, 2005 100 
January 1, 2006 100 
July 1, 2006 100 

 
RESULTS 
As Figures 3.1A and 3.1B indicate, effluent mercury concentrations decreased significantly (p 
<0.05) from July 2003 to July 2006.  At the start of the study, the 6-month median effluent total 
mercury concentration was 10.7 ng/L and, by the culmination of the study, the 6-month median 
effluent total mercury concentration was 5.7 ng/L.  This statistically significant decrease in 
effluent mercury concentration may be related to amalgam separator installation.  The 
concentration of mercury in the biosolids, as shown in Figure 3.1A, appears to have remained 
constant throughout the course of the study, possibly indicating that the effects of amalgam 
separator installation are being masked by the effects of the interceptor cleaning activities and 
the tunneling project.   Figure 3.1B indicates that, while the effluent mercury concentrations 
were decreasing, the effluent TSS was increasing as a result of the tunneling project and/or the 
interceptor cleaning activities.  At the beginning of the study, the 6-month median effluent TSS 
concentration was 9 mg/L and, by the culmination of the project, the 6-month median effluent 
TSS concentration was 14 mg/L.  The increase in effluent TSS concentration was not found to be 



 

17 

statistically significant at the α = 0.05 level, but it was so at the 0.10 level.  The influent mercury 
loading was variable and the effluent loading remained relatively constant throughout the course 
of the study, as depicted in Figure 3.1C.  The high variability in influent mercury loading is 
believed to be partly the result of drain line cleaning and drain trap replacements occurring at 
dental facilities as a required part of the installation of amalgam separators.  It may further be 
due to the tunneling project and the ongoing interceptor sewer cleaning activities. 
 
POTW “A” also collected additional influent and effluent samples during the course of the three-
year NACWA Mercury Sampling Project.  The results from these samples may demonstrate a 
decline in both the influent and effluent mercury loading over the course of the study.  The 
amount of data collected by POTW “A” is substantial and would lend further support to the 
conclusion that the effluent mercury concentrations are decreasing at POTW “A.”  However, 
these additional samples were not collected or analyzed using the same methods as in the 
NACWA Mercury Sampling Project and therefore are not presented here. 
 

0

4

8

12

16

20

0% ASUs Installed0% ASUs Installed 98% ASUs
Installed

100% ASUs
Installed

100% ASUs
Installed

100% ASUs
Installed

Jul 03 - Dec 03 Jan 04 - Jun 04 July 04 - Dec 04 Jan 05 - Jun 05 Jul 05 - Dec 05 Jan 06 - Jul 06

Ef
flu

en
t M

er
cu

ry
 C

on
ce

nt
ra

tio
n,

 n
g/

L 

0

3

6

9

12

B
io

so
lid

s 
M

er
cu

ry
 C

on
ce

nt
ra

tio
n,

 m
g/

kg
 (d

ry
) 

Effluent Hg
Biosolids Hg

 
Figure 3.1A: Effluent and Biosolids Mercury Concentrations at POTW “A” 
 



 

18 

0

5

10

15

20

0% ASUs Installed0% ASUs Installed 98% ASUs
Installed

100% ASUs
Installed

100% ASUs
Installed

100% ASUs
Installed

Jul 03 - Dec 03 Jan 04 - Jun 04 July 04 - Dec 04 Jan 05 - Jun 05 Jul 05 - Dec 05 Jan 06 - Jul 06

Ef
flu

en
t M

er
cu

ry
 C

on
ce

nt
ra

tio
n,

 n
g/

L 

0

20

40

60

Ef
flu

en
t T

SS
 C

on
ce

nt
ra

tio
n,

 m
g/

L 

Effluent Hg
Effluent TSS

 
Figure 3.1B: Effluent Mercury and TSS Concentrations at POTW “A”  
 

0

15

30

45

60

75

90

0% ASUs Installed0% ASUs Installed 98% ASUs
Installed

100% ASUs
Installed

100% ASUs
Installed

100% ASUs
Installed

Jul 03 - Dec 03 Jan 04 - Jun 04 July 04 - Dec 04 Jan 05 - Jun 05 Jul 05 - Dec 05 Jan 06 - Jul 06

In
flu

en
t M

er
cu

ry
 L

oa
d,

 g
ra

m
s/

da
y

0

5

10

15

Ef
flu

en
t M

er
cu

ry
 L

oa
d,

 g
ra

m
s/

da
y

Effluent Hg
Influent Hg

 
Figure 3.1C: Influent and Effluent Mercury Load at POTW “A” 



 

19 

3.2 POTW “B” 
 
PLANT PROCESSES  
The wastewater treatment at POTW “B” consists of preliminary, primary, and secondary 
treatment, including disinfection and phosphorus removal.  The preliminary treatment consists of 
mechanical bar screens followed by grit removal in non-aerated detritus tanks.  The grit is 
landfilled in an approved landfill.  The primary treatment is made up of settling tanks where the 
surface scum is skimmed and the biosolids are settled out and pumped from the bottom.  Ferric 
chloride or “pickle liquor” is added during primary treatment to aid in the removal of 
phosphorus.  (POTW “B” began using ferric chloride exclusively in July 2005).  The skimmings 
are incinerated in an on-site grease reactor.  The scrubber water from the grease reactor is 
reintroduced into the treatment process immediately before the primary settling tanks. No 
biosolids processing occurs at POTW “B”; all biosolids are pumped via a force main to another 
facility for processing.  Aeration basins and settling tanks make up the secondary treatment of 
the activated sludge process.  POTW “B” produced 25,967 dry tons of biosolids in 2002.  The 
final step in the treatment process at POTW “B” is chlorination by means of liquid sodium 
hypochlorite and dechlorination of the effluent with sodium bisulfite.  The following treatment 
chemicals are utilized at POTW “B”: 

• Sodium hydroxide is used for pH control; 
• Sodium hypochlorite is used in the disinfection of the final effluent; 
• Sodium bisulfite is used for removal of chlorine residual; 
• Ferric chloride (or “pickle liquor” from local industry) is used in the reduction of 

phosphorus. 
 
SAMPLE COLLECTION 
Influent grab samples were obtained after the screening and degritting process.  The sample 
location was prior to the recycle stream return, and the samples were collected using clean 
procedures.  The effluent sample was a monthly grab sample that was collected after 
dechlorination, also using clean procedures.  The sludge samples were collected prior to transfer 
of the sludge to another facility for further processing. 
 
COLLECTION SYSTEM INFORMATION  
POTW “B” is owned and operated by a regional utility that owns and operates two other 
POTWs.  The average flow at POTW “B” is approximately 100 MGD; however, the plant has a 
design flow of 155 MGD and the capability to provide secondary treatment of up to 330 MGD 
during wet weather.  POTW “B” serves a population of over 334,000 people.  This POTW does 
not accept hauled-in wastes for treatment.  The service area for POTW “B” is approximately 76 
square miles.  In the entire service area operated by the regional utility, there are 75 square miles 
of combined sewer service area and 280 square miles of separate sewer service area.  Forty 
percent of the service area at POTW “B” is combined and sixty percent is separate.  The major 
classifications of industrial users for the entire regional facility are provided in Table 3.2A.        
 
 
 
 



 

20 

Table 3.2A: TYPES OF SIUs IN POTW “Regional Utility” SERVICE AREA 

TYPE OF SIU NUMBER
APPROXIMATE  
TOTAL DAILY 
FLOW, MGD 

Industry Subject to Categorical 
Pretreatment Standards 137 5.63 MGD 

Industrial Users Discharging>25,000 gpd 
of Process Wastewater 26 3.24 MGD 

>5% of the organic load 0 0 
>5% of the hydraulic load 0 0 
Others Designated by Control Authority 20 0.15 MGD 

 
MERCURY CONTROL PROGRAM 
In 2002, a narrative local limit for mercury was developed and incorporated into the local sewer 
use code.  This local limit requires industrial sources of mercury to implement best management 
practices (BMPs) to minimize discharges of mercury to the system.  All significant industrial 
users were required to conduct mercury analysis to identify significant sources of mercury.  
Certain industrial users that were identified as significant sources of mercury, which include 
dental facilities, must submit and implement BMP plans for mercury discharge minimization.   
 
Implementation of the mercury BMP Program for dental facilities began in April of 2002.  This 
program required all facilities that provide dental care to design, submit, and implement BMP 
plans by December 31, 2002.  Certain BMPs were mandated while others were recommended.  
The mandatory BMPs did not include installation of amalgam separators in dental clinics; 
however, some dental clinics have voluntarily installed amalgam separators.  The regional 
utility’s service area has 546 known dental facilities; 219 of them are in the POTW “B” service 
area.  The amalgam separator status at this POTW is shown in Table 3.2B. 

        
Table 3.2B:  Amalgam Separator Status at POTW "B" 

DATE 
PERCENT OF DENTAL FACILITIES 
OPERATING 
DENTAL AMALGAM SEPARATORS 

July 1, 2003 5 
January 1, 2004 6 
July 1, 2004 7 
January 1, 2005 8 
July 1, 2005 9 
January 1, 2006 9 
July 1, 2006 9 

 
RESULTS 
As indicated by Figures 3.2A and 3.2B, POTW “B” exhibited a slight decrease in median 
effluent total mercury concentrations.  At the start of the study, the 6-month median effluent total 
mercury concentration was 3.21 ng/L but, by the culmination of the study, the 6-month median 
effluent total mercury concentration had decreased to 2.64 ng/L.  The decrease in effluent 
mercury concentration, though, was not found to be statistically significant (p >0.10).  However, 



 

21 

the biosolids mercury concentrations exhibited a statistically significant increase (p <0.05) from 
July 2003 to July 2006.  A study was conducted by the regional entity during the late summer 
and fall of 2005 to determine the cause of these elevated biosolids mercury concentrations.  It 
was concluded that the elevated biosolids concentrations were the result of cleaning operations 
that took place from June 2003 through November 2005 in two large interceptor sewers.  The 
removal of grit and debris from the interceptors during cleaning may have caused settled 
mercury and other heavy substances within the interceptors to be re-suspended and transported to 
POTW “B.”  Throughout the course of the study, the effluent TSS concentrations and effluent 
mercury loading remained relatively constant (Figure 3.2B and 3.2C). As shown in Figure 3.2C, 
the influent mercury loading was highly variable.  

 

0

1

2

3

4

6% ASUs
Installed

7% ASUs
Installed

8% ASUs
Installed

9% ASUs
Installed

9% ASUs
Installed

9% ASUs
Installed

Jul 03 - Dec 03 Jan 04 - Jun 04 July 04 - Dec 04 Jan 05 - Jun 05 Jul 05 - Dec 05 Jan 06 - Jul 06

Ef
flu

en
t H

g 
C

on
ce

nt
ra

tio
n,

 n
g/

L

0

2

4

6

B
io

so
lid

s 
H

g 
C

on
ce

nt
ra

tio
n,

 m
g/

kg
 (d

ry
)

Effluent Hg
Biosolids Hg

 
Figure 3.2A: Effluent and Biosolids Mercury Concentrations at POTW “B” 
 



 

22 

0

1

2

3

4

5

6% ASUs Installed7% ASUs Installed8% ASUs Installed9% ASUs Installed9% ASUs Installed9% ASUs Installed

Jul 03 - Dec 03 Jan 04 - Jun 04 July 04 - Dec 04 Jan 05 - Jun 05 Jul 05 - Dec 05 Jan 06 - Jul 06

Ef
flu

en
t M

er
cu

ry
 C

on
ce

tr
at

io
n,

 n
g/

L

0

5

10

15

20

Ef
flu

en
t T

SS
 C

on
ce

nt
ra

tio
n,

 m
g/

L

Effluent Hg
Effluent TSS

 
Figure 3.2B: Effluent Mercury and TSS Concentrations at POTW “B” 
 

0

25

50

75

100

6% ASUs
Installed

7% ASUs
Installed

8% ASUs
Installed

9% ASUs
Installed

9% ASUs
Installed

9% ASUs
Installed

Jul 03 - Dec 03 Jan 04 - Jun 04 July 04 - Dec 04 Jan 05 - Jun 05 Jul 05 - Dec 05 Jan 06 - Jul 06

In
flu

en
t M

er
cu

ry
 L

oa
d,

 g
ra

m
s/

da
y

0

2

4

6

8

10

12

14

16

Ef
flu

en
t M

er
cu

ry
 L

oa
d,

 g
ra

m
s/

da
y 

Effluent Hg
Influent Hg

 
Figure 3.2C: Influent and Effluent Mercury Load at POTW “B” 



 

23 

3.3 POTW “C” 
 
PLANT PROCESSES 
POTW “C” uses a trickling filter/solids-contact biological process.  The preliminary treatment 
consists of climber bar screens and aerated grit tanks.  The grit is landfilled at an approved 
landfill. The primary treatment occurs in primary settling tanks.  The skimmings generated are 
incinerated off-site.  Secondary treatment consists of trickling filters, solids contact tanks, 